
Page 4-10 2006-2007 XRT 1200 and XRT 1200 SE Gasoline Vehicles Illustrated Parts List

G

E

4

D

8

11

2

12

12

6

13

3

14

9

10

4

5

7

1

000109-001



E

G

4

2006-2007 XRT 1200 and XRT 1200 SE Gasoline Vehicles Illustrated Parts List Page 4-11

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

HYDRAULIC BRAKE SYSTEM

1 1014007 Washer, 1/4 Flat .......................................................................................................................................... 1
2 1014136 Rivet, 3/16 Diameter Drive ..................................................................................................................... 1
3 102032801 Hose, Hydraulic, Front Brake .................................................................................................................. 1
4 102032901 Line, Hydraulic Rear Brake Front ........................................................................................................... 1
5 102033001 Line, Hydraulic Rear Brake, Right-Hand ............................................................................................. 1
6 102033101 Hose Flex Rear ............................................................................................................................................. 2
7 102044001 Line Hyd Rear Brake LS ............................................................................................................................ 1
8 102044401 Bolt, Banjo .................................................................................................................................................... 2
9 102045501 Copper Washer ........................................................................................................................................... 4

10 102045701 Horse Shoe Clamp ..................................................................................................................................... 2
11 102045801 P-Clamp ......................................................................................................................................................... 1
12 183 Washer, #10 Type A Flat ........................................................................................................................... 2
13 7479 Screw, 1/4-20 X 1.25 Hex-Head Cap .................................................................................................... 1
14 8233 Locknut, 1/4-20 Nylon Insert ................................................................................................................. 1


